
5

6

4C

2C

3E

1C

TILITE PILOT ANGLE ADJUSTABLE FOOTREST

*PART NUMBER TO BE APPENDED WITH ANODIZE SUFFIX (I.E. 802520-CK01)
SEE PAGE 1.1 FOR ASSEMBLIES

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A 802096 1 RIGHT FOOTREST FRAME WELDMENT 8-10

1B 802218 1 RIGHT FOOTREST FRAME WELDMENT 9-12

1C 802062 1 RIGHT FOOTREST FRAME WELDMENT 11-14

2A 802097 1 LEFT FOOTREST FRAME WELDMENT 8-10

2B 802219 1 LEFT FOOTREST FRAME WELDMENT 9-12

2C 802061 1 LEFT FOOTREST FRAME WELDMENT 11-14

3A 203886 1 ROBOT FOOTPLATE 8"

3B 203887 1 ROBOT FOOTPLATE 9"

3C 203888 1 ROBOT FOOTPLATE 10"

3D 203889 1 ROBOT FOOTPLATE 11"

3E 203890 1 ROBOT FOOTPLATE 12"

4A 802517 1 PILOT 8-10 FOOTREST CLAMP KIT

4B 802518 1 PILOT 9-12 FOOTREST CLAMP KIT

4C 802519 1 PILOT 11-14 FOOTREST CLAMP KIT

5 802520* 2 PILOT FOOTREST EXT ATTACHMENT KIT

6 202243 4 LUGGAGE CARRIER TUBE CAP

FOOTREST 1.0



ANGLE ADJUSTABLE FOOTREST ASSEMBLIES

*PART NUMBER TO BE APPENDED WITH ANODIZE SUFFIX (I.E. 802520-CK01)

ITEM NO. PART NUMBER DESCRIPTION

1A, 2A, 3A, 4A, 5-6 901000* PILOT 8 WIDE 8-10 ANGLE ADJ. FOOTREST FULL

1A, 2A, 3B, 4A, 5-6 901001* PILOT 9 WIDE 8-10 ANGLE ADJ. FOOTREST FULL

1A, 2A, 3C, 4A, 5-6 901002* PILOT 10 WIDE 8-10 ANGLE ADJ. FOOTREST FULL

1B, 2B, 3B, 4B, 5-6 901003* PILOT 9 WIDE 9-12 ANGLE ADJ. FOOTREST FULL

1B, 2B, 3C, 4B, 5-6 901004* PILOT 10 WIDE 9-12 ANGLE ADJ. FOOTREST FULL

1B, 2B, 3D, 4B, 5-6 901005* PILOT 11 WIDE 9-12 ANGLE ADJ. FOOTREST FULL

1B, 2B, 3E, 4B, 5-6 901006* PILOT 12 WIDE 9-12 ANGLE ADJ. FOOTREST FULL

1C, 2C, 3D, 4C, 5-6 901007* PILOT 11 WIDE 11-14 ANGLE ADJ. FOOTREST FULL

1C, 2C, 3E, 4C, 5-6 901008* PILOT 12 WIDE 11-14 ANGLE ADJ. FOOTREST FULL

3A, 4A 901010 PILOT 8-10 CLAMP w/ 8 WIDE FOOTPLATE

3B, 4A 901011 PILOT 8-10 CLAMP w/ 9 WIDE FOOTPLATE

3C, 4A 901012 PILOT 8-10 CLAMP w/ 10 WIDE FOOTPLATE

3B, 4B 901013 PILOT 9-12 CLAMP w/ 9 WIDE FOOTPLATE

3C, 4B 901014 PILOT 9-12 CLAMP w/ 10 WIDE FOOTPLATE

3D, 4B 901015 PILOT 9-12 CLAMP w/ 11 WIDE FOOTPLATE

3E, 4B 901016 PILOT 9-12 CLAMP w/ 12 WIDE FOOTPLATE

3D, 4C 901017 PILOT 11-14 CLAMP w/ 11 WIDE FOOTPLATE

3E, 4C 901018 PILOT 11-14 CLAMP w/ 12 WIDE FOOTPLATE

FOOTREST 1.1



5

6

2C

4

1C

3F

*PART NUMBER TO BE APPENDED WITH ANODIZE SUFFIX (I.E. 802520-CK01)

TILITE PILOT FLIP-BACK FOOTREST

SEE PAGE 1.3 FOR ASSEMBLIES

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A 802096 1 RIGHT FOOTREST FRAME WELDMENT 8-10

1B 802218 1 RIGHT FOOTREST FRAME WELDMENT 9-12

1C 802062 1 RIGHT FOOTREST FRAME WELDMENT 11-14

2A 802097 1 LEFT FOOTREST FRAME WELDMENT 8-10

2B 802219 1 LEFT FOOTREST FRAME WELDMENT 9-12

2C 802061 1 LEFT FOOTREST FRAME WELDMENT 11-14

3A 201279 1 DEPTH ADJ FLIP BACK FOOTPLATE 8-10"

3B 201280 1 DEPTH ADJ FLIP BACK FOOTPLATE 9-11"

3C 201281 1 DEPTH ADJ FLIP BACK FOOTPLATE 10-12"

3D 201282 1 DEPTH ADJ FLIP BACK FOOTPLATE 11-13"

3E 201283 1 DEPTH ADJ FLIP BACK FOOTPLATE 12-14"

3F 201429 1 DEPTH ADJ FLIP BACK FOOTPLATE 13-15"

4 802549 1 PILOT FLIP-BACK FOOTREST MOUNT KIT

5 802520* 2 PILOT FOOTREST EXT ATTACHMENT KIT

6 202243 4 LUGGAGE CARRIER TUBE CAP

FOOTREST 1.2



FLIP-BACK FOOTREST ASSEMBLIES

*PART NUMBER TO BE APPENDED WITH ANODIZE SUFFIX (I.E. 802520-CK01)

ITEM NO. PART NUMBER DESCRIPTION

1B, 2B, 3A, 4-6 901019* PILOT 9 WIDE FLIP-BACK FOOTREST FULL

1B, 2B, 3B, 4-6 901020* PILOT 10 WIDE FLIP-BACK FOOTREST FULL

1C, 2C, 3C, 4-6 901021* PILOT 11 WIDE FLIP-BACK FOOTREST FULL

1C, 2C, 3D, 4-6 901022* PILOT 12 WIDE FLIP-BACK FOOTREST FULL

1C, 2C, 3E, 4-6 901023* PILOT 13 WIDE FLIP-BACK FOOTREST FULL

1C, 2C, 3F, 4-6 901024* PILOT 14 WIDE FLIP-BACK FOOTREST FULL

3A, 4 901025 PILOT 9 WIDE FOOTPLATE w/ FLIP-BACK HWK

3B, 4 901026 PILOT 10 WIDE FOOTPLATE w/ FLIP-BACK HWK

3C, 4 901027 PILOT 11 WIDE FOOTPLATE w/ FLIP-BACK HWK

3D, 4 901028 PILOT 12 WIDE FOOTPLATE w/ FLIP-BACK HWK

3E, 4 901029 PILOT 13 WIDE FOOTPLATE w/ FLIP-BACK HWK

3F, 4 901030 PILOT 14 WIDE FOOTPLATE w/ FLIP-BACK HWK

FOOTREST 1.3



3

1

2

TILITE PILOT 8-10 ANGLE ADJUSTABLE CLAMP KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203863 1 PED ANGLE ADJ FOOTREST CLAMP 8-10

2 720161 2 M6x1.0x25-FHCS-BZ-10.9-TL

3 719995 2 M6-THIN NYLOCK NUT-BZ-10.9

1-3 802517 PILOT 8-10 FOOTREST CLAMP KIT

FOOTREST 1.4



3

1

2

TILITE PILOT 9-12 ANGLE ADJUSTABLE CLAMP KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203790 1 PED ANGLE ADJ FOOTREST CLAMP 9-11

2 720161 2 M6x1.0x25-FHCS-BZ-10.9-TL

3 719995 2 M6-THIN NYLOCK NUT-BZ-10.9

1-3 802518 PILOT 9-12 FOOTREST CLAMP KIT

FOOTREST 1.5



3

1

2

TILITE PILOT 11-14 ANGLE ADJUSTABLE CLAMP KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203902 1 PED ANGLE ADJ FOOTREST CLAMP 11-14

2 720161 2 M6x1.0x25-FHCS-BZ-10.9-TL

3 719995 2 M6-THIN NYLOCK NUT-BZ-10.9

1-3 802519 PILOT 11-14 FOOTREST CLAMP KIT

FOOTREST 1.6



3

2

5

1

7

6

4

TILITE PILOT EXTENSION ATTACHMENT KIT

*PART NUMBER TO BE APPENDED WITH ANODIZE SUFFIX (I.E. 802520-CK01)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203820 1 ADJUSTABLE FOOTREST INSIDE WEDGE CLAMP

2 203821* 1 ADJUSTABLE FOOTREST OUTSIDE WEDGE CLAMP

3 720171 1 M6x1.0x30-SHCS-BZ-10.9-TL

4 203823 1 ADJUSTABLE FOOTREST THREADED WEDGE PLUG

5 203817 1 ADJUSTABLE FOOTREST ALIGNMENT RING

6 203822 1 ADJUSTABLE FOOTREST THREADED INSERT

7 720167 1 M6x1.0x18-BHCS-BZ-10.9-TL

1-7 802520* PILOT FOOTREST EXT ATTACHMENT KIT

FOOTREST 1.7



11 4
10

7

8
5

3

9

1

2

6

TILITE PILOT FLIP-BACK FOOTREST MOUNT KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 717395 2 M6x1.0x20-FHCS-BZ-10.9

2 719974 2 M6-CTR SUNK WSR-SS-10.9

3 719524 2 M6-ANSI NRRW WSR-BZ-10.9

4 719521 2 M5-ANSI NRRW WSR-BZ-10.9

5 720009 2 M5-THIN NYLOCK NUT-BZ-10.9

6 201874 2 ROTATION BRACKET

7 201417 2 CLAMP STOP

8 718395 2 M6x1.0x20-SHCS-BZ-10.9

9 201276 1 PED FOOTREST SPACER

10 HD100539 2 FLANGED BUSHING .75ID X .625OD X .75, 1.125 FLANGE OD X .062

11 716919 2 M5x0.8x25-BHCS-BZ-10.9

1-11 802549 PILOT FLIP-BACK FOOTREST MOUNT KIT

FOOTREST 1.8



7

8A

9

1A
10

3

6

4

2A

5

TILITE PILOT SIZE 1 FRAME

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802529-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A 802530* 1 RIGHT SIZE 1 FRAME w/ STD STEM

1B 802528* 1 RIGHT SIZE 1 FRAME w/ MED STEM

1C 802526* 1 RIGHT SIZE 1 FRAME w/ TALL STEM

2A 802529* 1 LEFT SIZE 1 FRAME w/ STD STEM

2B 802527* 1 LEFT SIZE 1 FRAME w/ MED STEM

2C 802525* 1 LEFT SIZE 1 FRAME w/ TALL STEM

3 802523 1 PILOT RIGHT CAMBER MOUNT KIT

4 802522 1 PILOT LEFT CAMBER MOUNT KIT

5 802524 2 PILOT FRONT CLAMP KIT

6 720170 2 ENDCAP .875" OD X 0.083" WALL

7 802537 1 PILOT FORK SHIM KIT

8A 203810 2 PED CASTER CAP 5MM SPACER

8B 203931 2 PED CASTER CAP 18MM SPACER

9 720026 2 10.5x16x1.5-FLT WSR-SS-10.9

10 720093 2 M10x1x7-NYLOCK NUT-ZC-10

FRAME 2.0



7

2A

9

10 1A

8A

3

6

5
4

TILITE PILOT SIZE 2 FRAME

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802536-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A 802536* 1 RIGHT SIZE 2 FRAME w/ STD STEM

1B 802534* 1 RIGHT SIZE 2 FRAME w/ MED STEM

1C 802532* 1 RIGHT SIZE 2 FRAME w/ TALL STEM

2A 802535* 1 LEFT SIZE 2 FRAME w/ STD STEM

2B 802533* 1 LEFT SIZE 2 FRAME w/ MED STEM

2C 802531* 1 LEFT SIZE 2 FRAME w/ TALL STEM

3 802523 1 PILOT RIGHT CAMBER MOUNT KIT

4 802522 1 PILOT LEFT CAMBER MOUNT KIT

5 802524 2 PILOT FRONT CLAMP KIT

6 720170 2 ENDCAP .875" OD X 0.083" WALL

7 802537 1 PILOT FORK SHIM KIT

8A 203810 2 PED CASTER CAP 5MM SPACER

8B 203931 2 PED CASTER CAP 18MM SPACER

9 720026 2 10.5x16x1.5-FLT WSR-SS-10.9

10 720093 2 M10x1x7-NYLOCK NUT-ZC-10

FRAME 2.1



2

1

TILITE PILOT CASTER FORK SHIM KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203969 2 5.41MM CASTER SHIM

2 203934 4 3.17MM CASTER SHIM

1-2 802537 PILOT FORK SHIM KIT

FRAME 2.2



3
4

1

6

2

5

TILITE PILOT RIGHT CAMBER MOUNT KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203835 1 RIGHT SIDE FRAME CAMBER TUBE CLAMP

2 203836 1 SIDE FRAME CAMBER TUBE CLAMP CAP

3 720157 4 M5x0.8x16-SHCS-BZ-10.9-TL

4 203811 2 PED SEAT COMPRESSION WASHER 5MM FHCS

5 720155 2 M5x0.8x12-FHCS-BZ-10.9-TL

6 720131 2 M5x8-DOWEL PIN-SS

1-6 802523 PILOT RIGHT CAMBER MOUNT KIT

FRAME 2.4



1

2

4

3

5

6

TILITE PILOT LEFT CAMBER MOUNT KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203843 1 LEFT SIDE FRAME CAMBER TUBE CLAMP

2 203836 1 SIDE FRAME CAMBER TUBE CLAMP CAP

3 720155 2 M5x0.8x12-FHCS-BZ-10.9-TL

4 203811 2 PED SEAT COMPRESSION WASHER 5MM FHCS

5 720157 4 M5x0.8x16-SHCS-BZ-10.9-TL

6 720131 2 M5x8-DOWEL PIN-SS

1-6 802522 PILOT LEFT CAMBER MOUNT KIT

FRAME 2.5



3

4

1

2

5

TILITE PILOT FRONT CLAMP KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203834 1 SIDE PANEL CLAMP HALF OUTSIDE

2 203833 1 SIDE PANEL CLAMP HALF INSIDE

3 720156 2 M5x0.8x35-FHCS-BZ-10.9-TL

4 203811 2 PED SEAT COMPRESSION WASHER 5MM FHCS

5 720157 1 M5x0.8x16-SHCS-BZ-10.9-TL

1-5 802524 PILOT FRONT CLAMP KIT

FRAME 2.6



3

2

1

4

TILITE PILOT RIGHT SIZE 1 FRAME WITH LONG STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802526-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802083 1 RIGHT SIDE FRAME WELDMENT SIZE 1

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203964 1 LONG STEM

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802526* RIGHT SIZE 1 FRAME w/ LONG STEM

FRAME 2.7



1

2

3

4

TILITE PILOT LEFT SIZE 1 FRAME WITH LONG STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802525-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802084 1 LEFT SIDE FRAME WELDMENT SIZE 1

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203964 1 LONG STEM

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802525* LEFT SIZE 1 FRAME w/ LONG STEM

FRAME 2.8



3

2

1

4

TILITE PILOT RIGHT SIZE 1 FRAME WITH MEDIUM STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802528-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802083 1 RIGHT SIDE FRAME WELDMENT SIZE 1

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203963 1 MEDIUM STEM

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802528* RIGHT SIZE 1 FRAME w/ MED STEM

FRAME 2.9



1

2

3

4

TILITE PILOT LEFT SIZE 1 FRAME WITH MEDIUM STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802527-PC05)

BOM Table

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802084 1 LEFT SIDE FRAME WELDMENT SIZE 1

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203963 1 MEDIUM STEM

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802527* LEFT SIZE 1 FRAME w/ MED STEM

FRAME 2.10



3
2

1

4

TILITE PILOT RIGHT SIZE 1 FRAME WITH STANDARD STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802530-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802083 1 RIGHT SIDE FRAME WELDMENT SIZE 1

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203273 1 BEARING FORK STEM 2004

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802530* RIGHT SIZE 1 FRAME w/ STD STEM

FRAME 2.11



1

2

3

4

TILITE PILOT LEFT SIZE 1 FRAME WITH STANDARD STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802529-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802084 1 LEFT SIDE FRAME WELDMENT SIZE 1

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203273 1 BEARING FORK STEM 2004

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802529* LEFT SIZE 1 FRAME w/ STD STEM

FRAME 2.12



3

2

1

4

TILITE PILOT RIGHT SIZE 2 FRAME WITH LONG STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802532-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802059 1 RIGHT SIDE FRAME WELDMENT SIZE 2

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203964 1 LONG STEM

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802532* RIGHT SIZE 2 FRAME w/ LONG STEM

FRAME 2.13



3

2

1

4

TILITE PILOT LEFT SIZE 2 FRAME WITH LONG STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802531-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802060 1 LEFT SIDE FRAME WELDMENT SIZE 2

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203964 1 LONG STEM

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802531* LEFT SIZE 2 FRAME w/ LONG STEM

FRAME 2.14



3

2

1

4

TILITE PILOT RIGHT SIZE 2 FRAME WITH MEDIUM STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802534-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802059 1 RIGHT SIDE FRAME WELDMENT SIZE 2

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203963 1 MEDIUM STEM

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802534* RIGHT SIZE 2 FRAME w/ MED STEM

FRAME 2.15



1

2

3

4

TILITE PILOT LEFT SIZE 2 FRAME WITH MEDIUM STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802533-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802060 1 LEFT SIDE FRAME WELDMENT SIZE 2

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203963 1 MEDIUM STEM

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802533* LEFT SIZE 2 FRAME w/ MED STEM

FRAME 2.16



2

3

1

4

TILITE PILOT RIGHT SIZE 2 FRAME WITH STANDARD STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802536-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802059 1 RIGHT SIDE FRAME WELDMENT SIZE 2

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203273 1 BEARING FORK STEM 2004

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802536* RIGHT SIZE 2 FRAME w/ STD STEM

FRAME 2.17



1

2

3

4

TILITE PILOT LEFT SIZE 2 FRAME WITH STANDARD STEM

*PART NUMBER TO BE APPENDED WITH PAINT COLOR SUFFIX (I.E. 802535-PC05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802060 1 LEFT SIDE FRAME WELDMENT SIZE 2

2 719905 1 M4 x 0.7 x 5 SET SCREW, NYLON TIP-SS

3 203273 1 BEARING FORK STEM 2004

4 203824 1 SIDE FRAME ANTI TIP RECIEVER

1-4 802535* LEFT SIZE 2 FRAME w/ STD STEM

FRAME 2.18



2

1C

3

TILITE PILOT LITESPEED CASTERS

*PART NUMBER TO BE APPENDED WITH ANODIZE SUFFIX (I.E. 801048-CK05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A AS110904 1  4" x 0.75" BLACK LITESPEED ALUM WHEEL w/ POLY TIRE

1B AS112041 1 4" x 1.5" BLACK LITESPEED PLASTIC WHEEL w/ SOFT ROLL TIRE

1C AS112013 1 4" x 1.5" BLACK LITESPEED ALUM WHEEL w/ SOFT ROLL TIRE

2 801048* 1 BEARING FORK,1.5"STD ASY

3 802570 1 LITESPEED CASTER ATTACHMENT KIT

1A, 3 903001 4" BLACK LITESPEED ALUM w/ POLY & HWK

1B, 3 903002 4" BLACK LITESPEED PASTIC w/ SOFT & HWK

1C, 3 903003 4" BLACK LITESPEED ALUM w/ SOFT & HWK

CASTERS 3.0



3

2

1A

TILITE PILOT NON-LITESPEED CASTERS

*PART NUMBER TO BE APPENDED WITH ANODIZE SUFFIX (I.E. 801048-CK05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A CP103491 1 4" x 0.75" PLASTIC WHEEL w/ POLY TIRE

1B CP102034 1 4" x 0.75" LIGHT-UP MICRO-CASTER

2 801048* 1 BEARING FORK,1.5"STD ASY

3 802571 1 STANDARD CASTER ATTACHMENT KIT

1A, 3 903004 4" PLASTIC WHEEL w/ POLY & HWK

1B, 3 903005 4" LIGHT-UP w/ HWK

CASTERS 3.1



3

5

4

2

1

TILITE PILOT LITESPEED CASTER ATTACHMENT KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 201214 1 POLY CASTER SPACER (NON-DISHED SIDE)

2 202750 1 POLY CASTER SPACER (DISHED SIDE)

3 719951 2 M5 x 0.8 x 10 PHMS-BZ-10.9-TL-DIN 7985

4 CP104375 2 C SPRING WASHER BLACK ZINC

5 201408 1 CASTER AXLE LONG

1-5 802570 LITESPEED CASTER ATTACHMENT KIT

CASTERS 3.2



4

3
2

1

TILITE PILOT STANDARD CASTER ATTACHMENT KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 201130 2 .316ID X .438OD X .364L CASTER AXLE SPACER

2 719951 2 M5 x 0.8 x 10 PHMS-BZ-10.9-TL-DIN 7985

3 CP104375 2 C SPRING WASHER BLACK ZINC

4 201408 1 CASTER AXLE LONG

1-4 802571 STANDARD CASTER ATTACHMENT KIT

CASTERS 3.3



2A

1A

3

TILITE PILOT SIZE 1 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A 802479 1 PILOT RIGHT SIZE 1 8-10 SOLID SEAT

1B 802555 1 PILOT RIGHT SIZE 1 9-12 SOLID SEAT

1C 802557 1 PILOT RIGHT SIZE 1 11-14 SOLID SEAT

2A 802478 1 PILOT LEFT SIZE 1 8-10 SOLID SEAT

2B 802556 1 PILOT LEFT SIZE 1 9-12 SOLID SEAT

2C 802558 1 PILOT LEFT SIZE 1 11-14 SOLID SEAT

3 802476 2 PILOT 4 PIECE ATTACHMENT KIT

1A, 2A, 3 904001 PILOT 8-10 SIZE 1 FULL SEAT

1B, 2B, 3 904002 PILOT 9-12 SIZE 1 FULL SEAT

1C, 2C, 3 904003 PILOT 11-14 SIZE 1 FULL SEAT

SEAT 4.0



4

1C

3

2C

TILITE PILOT SIZE 2 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A 802480 1 PILOT RIGHT SIZE 2 8-10 SOLID SEAT

1B 802482 1 PILOT RIGHT SIZE 2 9-12 SOLID SEAT

1C 802484 1 PILOT RIGHT SIZE 2 11-14 SOLID SEAT

2A 802481 1 PILOT LEFT SIZE 2 8-10 SOLID SEAT

2B 802483 1 PILOT LEFT SIZE 2 9-12 SOLID SEAT

2C 802485 1 PILOT LEFT SIZE 2 11-14 SOLID SEAT

3 802476 1 PILOT 4 PIECE ATTACHMENT KIT

4 802477 1 PILOT 6 PIECE ATTACHMENT KIT

1A, 2A, 4 904004 PILOT 8-10 SIZE 2 FULL SEAT

1B, 2B, 4 904005 PILOT 9-12 SIZE 2 FULL SEAT

1C, 2C, 4 904006 PILOT 11-14 SIZE 2 FULL SEAT

SEAT 4.1



3
1

2

TILITE PILOT FOUR PIECE ATTACHMENT KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203811 4 PED SEAT COMPRESSION WASHER 5MM FHCS

2 203840 4 SLOTTED SEATCOMPRESSION WASHER

3 720154 4 M5x0.8x10-FHCS-BZ-10.9-TL

1-3 802476 PILOT 4 PIECE ATTACHMENT KIT

SEAT 4.2



3

1

2

TILITE PILOT SIX PIECE ATTACHMENT KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203811 6 PED SEAT COMPRESSION WASHER 5MM FHCS

2 203840 6 SLOTTED SEATCOMPRESSION WASHER

3 720154 6 M5x0.8x10-FHCS-BZ-10.9-TL

1-3 802477 PILOT 6 PIECE ATTACHMENT KIT

SEAT 4.3



1

2

TILITE PILOT RIGHT SIZE 1 8-10 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203957 1 8-10 SHORT TOP SEAT PAN

2 203911 2 HOOK VELCRO PATCH

1-2 802479 PILOT RIGHT SIZE 1 8-10 SOLID SEAT

SEAT 4.4



1

2

TILITE PILOT LEFT SIZE 1 8-10 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203958 1 8-10 SHORT BOTTOM SEAT PAN

2 203911 2 HOOK VELCRO PATCH

1-2 802478 PILOT LEFT SIZE 1 8-10 SOLID SEAT

SEAT 4.5



1

2

TILITE PILOT RIGHT SIZE 1 9-12 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 204126 1 9-12 TOP SEAT PAN SHORT

2 203911 2 HOOK VELCRO PATCH

1-2 802555 PILOT RIGHT SIZE 1 9-12 SOLID SEAT

SEAT 4.6



1

2

TILITE PILOT LEFT SIZE 1 9-12 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 204127 1 9-12 BOTTOM SEAT PAN SHORT

2 203911 2 HOOK VELCRO PATCH

1-2 802556 PILOT LEFT SIZE 1 9-12 SOLID SEAT

SEAT 4.7



2

1

TILITE PILOT RIGHT SIZE 1 11-14 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 204128 1 11-14 TOP SEAT PAN SHORT

2 203911 2 HOOK VELCRO PATCH

1-2 802557 PILOT RIGHT SIZE 1 11-14 SOLID SEAT

SEAT 4.8



1

2

TILITE PILOT LEFT SIZE 1 11-14 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 204129 1 11-14 BOTTOM SEAT PAN SHORT

2 203911 2 HOOK VELCRO PATCH

1-2 802558 PILOT LEFT SIZE 1 11-14 SOLID SEAT

SEAT 4.9



1

2

TILITE PILOT RIGHT SIZE 2 8-10 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203851 1 8-10 TOP SEAT PAN

2 203911 2 HOOK VELCRO PATCH

1-2 802480 PILOT RIGHT SIZE 2 8-10 SOLID SEAT

SEAT 4.10



1

2

TILITE PILOT LEFT SIZE 2 8-10 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203850 1 8-10 BOTTOM SEAT PAN

2 203911 2 HOOK VELCRO PATCH

1-2 802481 PILOT LEFT SIZE 2 8-10 SOLID SEAT

SEAT 4.11



1

2

TILITE PILOT RIGHT SIZE 2 9-12 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203853 1 9-12 TOP SEAT PAN

2 203911 2 HOOK VELCRO PATCH

1-2 802482 PILOT RIGHT SIZE 2 9-12 SOLID SEAT

SEAT 4.12



1

2

TILITE PILOT LEFT SIZE 2 9-12 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203852 1 9-12 BOTTOM SEAT PAN

2 203911 2 HOOK VELCRO PATCH

1-2 802483 PILOT LEFT SIZE 2 9-12 SOLID SEAT

SEAT 4.13



1

2

TILITE PILOT RIGHT SIZE 2 11-14 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203786 1 11-14 TOP SEAT PAN

2 203911 2 HOOK VELCRO PATCH

1-2 802484 PILOT RIGHT SIZE 2 11-14 SOLID SEAT

SEAT 4.14



1

2

TILITE PILOT LEFT SIZE 2 11-14 SOLID SEAT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203787 1 11-14 BOTTOM SEAT PAN

2 203911 2 HOOK VELCRO PATCH

1-2 802485 PILOT LEFT SIZE 2 11-14 SOLID SEAT

SEAT 4.15



3A

2

1

TILITE PILOT ANTI-TIPS

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802546 1 PILOT RIGHT ANTI-TIP EXTENSION

2 802545 1 PILOT LEFT ANTI-TIP EXTENSION

3A 800008 2 ANTI-TIP EXTENSION ASSEMBLY, SHORT

3B 800007 2 ANTI-TIP EXTENSION ASSEMBLY, LONG

1, 3A 905001 PILOT FULL SHORT RIGHT ANTI-TIP

2, 3A 905002 PILOT FULL SHORT LEFT ANTI-TIP

1-2, 3A 905003 PILOT FULL SHORT PAIR ANTI-TIP

1, 3B 905004 PILOT FULL LONG RIGHT ANTI-TIP

2, 3B 905005 PILOT FULL LONG LEFT ANTI-TIP

1-2, 3B 905006 PILOT FULL LONG PAIR ANTI-TIP

ANTI-TIPS 5.0



3

1 2

TILITE PILOT RIGHT ALUMINUM ANTI-TIP EXTENSION

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203791 1 PED UPPER ANTI TIP TUBE

2 720044 1 SINGLE END DUAL SNAP BUTTON

3 720064 1 DOUBLE END SNAP BUTTON

1-3 802546 PILOT RIGHT ANTI-TIP EXTENSION

ANTI-TIPS 5.1



2

1

3

TILITE PILOT LEFT ALUMINUM ANTI-TIP EXTENSION

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203791 1 PED UPPER ANTI TIP TUBE

2 720044 1 SINGLE END DUAL SNAP BUTTON

3 720064 1 DOUBLE END SNAP BUTTON

1-3 802545 PILOT LEFT ANTI-TIP EXTENSION

ANTI-TIPS 5.2



1

3

5

2

4

TILITE PILOT LONG ANTI-TIP ASSEMBLY

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 201591 1 ANTI-TIP LOWER EXTENSION TUBE

2 719691 2 NYLON WASHER .500 OD X .265 ID X .031

3 719934 1 M6x1x50x10THD-BHCS-BZ-10.9

4 719995 1 M6-THIN NYLOCK NUT-BZ-10.9

5 202145 2 ANTI TIPPER WHEEL TRI-SPOKE

1-5 800007 ANTI-TIP ASSEMBLY, LONG

ANTI-TIPS 5.3



1

2

3

4

5

TILITE PILOT SHORT ANTI-TIP ASSEMBLY

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 201592 1 ANTI-TIPPER EXTENSION SHORT

2 719691 2 NYLON WASHER .500 OD X .265 ID X .031

3 719934 1 M6x1x50x10THD-BHCS-BZ-10.9

4 719995 1 M6-THIN NYLOCK NUT-BZ-10.9

5 202145 2 ANTI TIPPER WHEEL TRI-SPOKE

1-5 800008 ANTI-TIP ASSEMBLY, SHORT

ANTI-TIPS 5.4



1F

2

TILITE PILOT CONTOURED BACKREST

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A 802507 1 PILOT 8 WIDE BACKREST PANEL ASSEMBLY

1B 802508 1 PILOT 9 WIDE BACKREST PANEL ASSEMBLY

1C 802509 1 PILOT 10 WIDE BACKREST PANEL ASSEMBLY

1D 802510 1 PILOT 11 WIDE BACKREST PANEL ASSEMBLY

1E 802511 1 PILOT 12 WIDE BACKREST PANEL ASSEMBLY

1F 802512 1 PILOT 13 WIDE BACKREST PANEL ASSEMBLY

1G 802513 1 PILOT 14 WIDE BACKREST PANEL ASSEMBLY

2 802514 1 PILOT BACKREST MOUNT HARDWARE KIT

1A, 2 906001 PILOT 8 WIDE BACK FULL ASSEMBLY

1B, 2 906002 PILOT 9 WIDE BACK FULL ASSEMBLY

1C, 2 906003 PILOT 10 WIDE BACK FULL ASSEMBLY

1D, 2 906004 PILOT 11 WIDE BACK FULL ASSEMBLY

1E, 2 906005 PILOT 12 WIDE BACK FULL ASSEMBLY

1F, 2 906006 PILOT 13 WIDE BACK FULL ASSEMBLY

1G, 2 906007 PILOT 14 WIDE BACK FULL ASSEMBLY

BACKREST 6.0



7

5

4
3

1

8

2

6

TILITE PILOT AFTERMARKET MOUNT KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203933 2 BACK CANE

2 203944 2 END CAP 1.0 X 0.083 WALL TUBING

3 717315 4 M5x0.8x45-FHCS-BZ-10.9

4 203811 4 PED SEAT COMPRESSION WASHER 5MM FHCS

5 719717 4 COVED WASHER 1" X 1/4" I.D. X 1/4" THK

6 719716 4 COVED WASHER 1" OD X 1/4" ID X 1/8" THK

7 719521 4 M5-ANSI NRRW WSR-BZ-10.9

8 720009 4 M5-THIN NYLOCK NUT-BZ-10.9

1-8 802505 PILOT AFTERMARKET MOUNT KIT

BACKREST 6.1



1

2

3

4

TILITE PILOT BACKREST MOUNT HARDWARE KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203840 4 SLOTTED SEATCOMPRESSION WASHER

2 203812 4 PED SEAT BACK SIDE SPACER 4.75MM

3 203811 4 PED SEAT COMPRESSION WASHER 5MM FHCS

4 719893 4 M5x0.8x16-FHCS-BZ-10.9-TL

1-4 802514 PILOT BACKREST MOUNT HARDWARE KIT

BACKREST 6.2



2

1

TILITE PILOT 8 INCH WIDE BACKREST

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203900 1 8 INCH BACKREST

2 203911 3 HOOK VELCRO PATCH

1-2 802507 PILOT 8 WIDE BACKREST PANEL ASSEMBLY

BACKREST 6.3



2

1

TILITE PILOT 9 INCH WIDE BACKREST

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203885 1 9 INCH BACKREST

2 203911 4 HOOK VELCRO PATCH

1-2 802508 PILOT 9 WIDE BACKREST PANEL ASSEMBLY

BACKREST 6.4



2

1

TILITE PILOT 10 INCH WIDE BACKREST

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203891 1 10 INCH BACKREST

2 203911 4 HOOK VELCRO PATCH

1-2 802509 PILOT 10 WIDE BACKREST PANEL ASSEMBLY

BACKREST 6.5



2

1

TILITE PILOT 11 INCH WIDE BACKREST

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203892 1 11 INCH BACKREST

2 203911 4 HOOK VELCRO PATCH

1-2 802510 PILOT 11 WIDE BACKREST PANEL ASSEMBLY

BACKREST 6.6



1

2

TILITE PILOT 12 INCH WIDE BACKREST

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203893 1 12 INCH BACKREST

2 203911 4 HOOK VELCRO PATCH

1-2 802511 PILOT 12 WIDE BACKREST PANEL ASSEMBLY

BACKREST 6.7



2

1

TILITE PILOT 13 INCH WIDE BACKREST

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203894 1 13 INCH BACKREST

2 203911 4 HOOK VELCRO PATCH

1-2 802512 PILOT 13 WIDE BACKREST PANEL ASSEMBLY

BACKREST 6.8



2

1

TILITE PILOT 14 INCH WIDE BACKREST

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203895 1 14 INCH BACKREST

2 203911 4 HOOK VELCRO PATCH

1-2 805213 PILOT 14 WIDE BACKREST PANEL ASSEMBLY

BACKREST 6.9



2

4

3

1

TILITE PILOT PUSH HANDLES

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 801887 2 PUSH HANDLE GRIP

2 203838 2 PED PUSH HANDLE

3 802539 2 PUSH HANDLE COLLAR KIT

4 720180 2 SINGLE END SNAP BUTTON

1-4 907001 PILOT SINGLE PUSH HANDLE FULL

PUSHHANDLES 7.0



1

2

TILITE PILOT PUSH HANDLE COLLAR KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203837 1 PUSH HANDLE LOCATING COLLET

2 720115 1 M4x0.7x14-SHCS-BZ-10.9-TL

1-2 802539 PUSH HANDLE COLLAR KIT

PUSHHANDLES 7.1



1

2

3

4

TILITE PILOT PUSH HANDLE GRIP

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203248 1 PUSH HANDLE GRIP OVERMOLD

2 203250 1 OVERMOLDED PUSH HANDLE GRIP SUBSTRATE

3 203249 1 PUSH HANDLE GRIP LOCK RING

4 718167 1 M4x0.7x12-SHCS-BZ-10.9

1-4 801887 PUSH HANDLE GRIP

PUSHHANDLES 7.2



1A

3B

2

TILITE PILOT RIGIDIZER BAR

*PART NUMBER TO BE APPENDED WITH ANODIZE SUFFIX (I.E. 203806-CK05)

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A 203806* 1 PED BACKREST RIGIDIZER TUBE 8 INCH WIDE SEAT

1B 203805* 1 PED BACKREST RIGIDIZER TUBE 9 INCH WIDE SEAT

1C 203804* 1 PED BACKREST RIGIDIZER TUBE 10 INCH WIDE SEAT

1D 203800* 1 PED BACKREST RIGIDIZER TUBE 11 INCH WIDE SEAT

1E 203801* 1 PED BACKREST RIGIDIZER TUBE 12 INCH WIDE SEAT

1F 203802* 1 PED BACKREST RIGIDIZER TUBE 13 INCH WIDE SEAT

1G 203803* 1 PED BACKREST RIGIDIZER TUBE 14 INCH WIDE SEAT

2 802541 1 PILOT RIGIDIZER BAR PANEL MOUNT KIT

3A 802544 1 PILOT RIGIDIZER BAR CLAMP KIT

3B 802543 1 PILOT RIGIDIZER BAR CLAMP KIT FOR PUSH HANDLES

RIGIDIZERBAR 8.0



1

2

4

3

TILITE PILOT RIGIDIZER BAR PANEL MOUNT KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203798 1 PED BACKREST PLATE CABLE LOCK MOUNT RIGHT

2 203799 1 PED BACKREST PLATE CABLE LOCK MOUNT LEFT

3 203811 4 PED SEAT COMPRESSION WASHER 5MM FHCS

4 720154 8 M5x0.8x10-FHCS-BZ-10.9-TL

1-4 802541 PILOT RIGIDIZER BAR PANEL MOUNT KIT

RIGIDIZERBAR 8.1



4

1

3

2

TILITE PILOT RIGIDIZER BAR CLAMP KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203793 1 BACKREST CLAMP NO PUSH HANDLE RIGHT

2 203797 1 PED BACKREST CLAMP NO PUSH HANDLE LEFT

3 720157 2 M5x0.8x16-SHCS-BZ-10.9-TL

4 720131 2 M5x8-DOWEL PIN-SS

1-4 802544 PILOT RIGIDIZER BAR CLAMP KIT

RIGIDIZERBAR 8.2



4

1

5

3

2

TILITE PILOT RIGIDIZER BAR CLAMP KIT FOR PUSH HANDLES

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203795 1 PED BACKREST CLAMP HEIGHT ADJUSTABLE RIGHT

2 203796 1 PED BACKREST CLAMP HEIGHT ADJUSTABLE LEFT

3 720157 2 M5x0.8x16-SHCS-BZ-10.9-TL

4 720131 2 M5x8-DOWEL PIN-SS

5 720149 2 CAM LEVER W/ M5X20 EXTERNAL THREAD

1-5 802543 PILOT RIGIDIZER BAR CLAMP KIT FOR PUSH HANDLES

RIGIDIZERBAR 8.3



2

1

3

TILITE PILOT REMOVABLE HT. ADJ. DESK ARM WITH 10" PAD

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 802502 1 PILOT RIGHT DESK ARM ASSEMBLY

2 802501 1 PILOT LEFT DESK ARM ASSEMBLY

3 802504 2 PILOT DESK ARM MOUNT HARDWARE KIT

1, 3 909001 PILOT RIGHT DESK ARM w/ HWK

2, 3 909002 PILOT LEFT DESK ARM W/ HWK

1-3 909003 PILOT PAIR DESK ARM w/ HWK

ARMRESTS 9.0



2

4

3

1

TILITE PILOT RT REMOVABLE HT. ADJ. DESK ARM WITH 10" PAD

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 202281 1 NEW ARMREST PAD

2 802063 1 ARMREST VERTICLE POST WELDMENT

3 202243 2 LUGGAGE CARRIER TUBE CAP

4 720158 2 M5x0.8x30-BHCS-BZ-10.9-TL

1-4 802502 PILOT RIGHT DESK ARM ASSEMBLY

ARMRESTS 9.1



2

4

3

1

TILITE PILOT LT REMOVABLE HT. ADJ. DESK ARM WITH 10" PAD

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 202281 1 NEW ARMREST PAD

2 802063 1 ARMREST VERTICLE POST WELDMENT

3 202243 2 LUGGAGE CARRIER TUBE CAP

4 720158 2 M5x0.8x30-BHCS-BZ-10.9-TL

1-4 802501 PILOT LEFT DESK ARM ASSEMBLY

ARMRESTS 9.3



2

1

TILITE PILOT DESK ARM MOUNT HARDWARE KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 720155 2 M5x0.8x12-FHCS-BZ-10.9-TL

2 203811 2 PED SEAT COMPRESSION WASHER 5MM FHCS

1-2 802504 PILOT DESK ARM MOUNT HARDWARE KIT

ARMRESTS 9.4



2

1

TILITE PILOT SIZE 1 SIDE GUARDS

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203967 1 SIDE PANEL, RIGHT SIZE 1

2 203980 1 SIDE PANEL, LEFT SIZE 1

SIDEGUARDS 10.0



4B

2

1

5

3B

TILITE PILOT SIZE 2 SIDE GUARDS

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203788 1 SIDE PANEL, RIGHT SIZE 2

2 203844 1 SIDE PANEL, LEFT SIZE 2

3A 204105 1 RIGHT PED FENDER

3B 204104 1 RIGHT PED FENDER WITH ARMREST HOLE 

4A 204108 1 LEFT PED FENDER

4B 204107 1 LEFT PED FENDER WITH ARMREST HOLE 

5 802515 2 PILOT FENDER MOUNT HARDWARE KIT

3A, 5 910001 PILOT RIGHT FENDER w/ HWK

4A, 5 910002 PILOT LEFT FENDER w/ HWK

3A, 4A, 5 910003 PILOT PAIR FENDER w/ HWK

3B, 5 910004 PILOT RIGHT FENDER FOR ARMREST w/ HWK

4B, 5 910005 PILOT LEFT FENDER FOR ARMREST w/ HWK

3B, 4B, 5 910006 PILOT PAIR FENDER FOR ARMREST w/ HWK

SIDEGUARDS 10.1



1

2

TILITE PILOT FENDER MOUNT HARDWARE KIT

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 720154 3 M5x0.8x10-FHCS-BZ-10.9-TL

2 203811 3 PED SEAT COMPRESSION WASHER 5MM FHCS

1-2 802515 PILOT FENDER MOUNT HARDWARE KIT

SIDEGUARDS 10.2



2

7
8

4

3

95

1
6

TILITE PILOT TRANSIT BRACKETS

ITEM NO. PART NUMBER QTY. DESCRIPTION

1 203839 1 PED REAR TRANSIT BRACKET C STYLE RIGHT

2 203842 1 PED REAR TRANSIT BRACKET C STYLE LEFT

3 203831 2 SPLIT TRANSIT BRACKET CATCH

4 203832 2 SPLIT TRANSIT BRACKET GRIP

5 203841 2 SPLIT TRANSIT BRACKET THREADED INSERT

6 720163 4 M6x1.0x40-BHCS-BZ-10.9-TL

7 719995 4 M6-THIN NYLOCK NUT-BZ-10.9

8 720159 4 M5x0.8x20-BHCS-BZ-10.9-TL

9 720166 2 4MMX8MM-SPRING PIN-ZC

1-9 802208 TRANSIT OPTION ASSEMBLY

TRANSIT 11.0



1A

3

4

2A

TILITE PILOT WHEEL LOCKS

WHEEL LOCKS SHOWN IN FORWARD MOUNTING POSITION

ITEM NO. PART NUMBER QTY. DESCRIPTION

1A 802211 1 RIGHT WHEEL LOCK PUSH ASSEMBLY

1B 802254 1 RIGHT WHEEL LOCK PULL ASSEMBLY

2A 802212 1 LEFT WHEEL LOCK PUSH ASSEMBLY

2B 802255 1 LEFT WHEEL LOCK PULL ASSEMBLY

3 720178 2 FASTENER-MOUNT CABLE TIE HOLDER

4 RW100057 2 CABLE TIE 8" LENGTH, BLK, NYL

1A, 3-4 912001 PILOT RIGHT WHEEL LOCK PUSH w/ MOUNTING

2A, 3-4 912002 PILOT LEFT WHEEL LOCK PUSH w/ MOUNTING

1A, 2A, 3-4 912003 PILOT PAIR WHEEL LOCK PUSH w/ MOUNTING

1B, 3-4 912004 PILOT RIGHT WHEEL LOCK PULL w/ MOUNTING

2B, 3-4 912005 PILOT LEFT WHEEL LOCK PULL w/ MOUNTING

1B, 2B, 3-4 912006 PILOT PAIR WHEEL LOCK PULL w/ MOUNTING

WHEEL LOCKS 12.0


	Footrest_MASTER
	Angle Adj.
	Drawing View1

	AA Cont.
	Flip-Back
	Drawing View2

	FB Cont.
	802517
	Drawing View8

	802518
	Drawing View9

	802519
	Drawing View5

	802520
	Drawing View4

	802549
	Drawing View3


	Frame_MASTER
	S1 Frame
	Drawing View18

	S2 Frame
	Drawing View1

	802537
	Drawing View2

	802523
	Drawing View4

	802522
	Drawing View3

	802524
	Drawing View5

	802526
	Drawing View7

	802525
	Drawing View6

	802528
	Drawing View9

	802527
	Drawing View8

	802530
	Drawing View11

	802529
	Drawing View10

	802532
	Drawing View13

	802531
	Drawing View12

	802534
	Drawing View15

	802533
	Drawing View14

	802536
	Drawing View17

	802535
	Drawing View16


	Casters_MASTER
	Litespeed
	Drawing View4

	Standard
	Drawing View6

	802570
	Drawing View1

	802571
	Drawing View3


	SolidSeat_MASTER
	S1 Seat
	Drawing View18

	S2 Seat
	Drawing View3

	802476
	Drawing View1

	802477
	Drawing View4

	802479
	Drawing View7

	802478
	Drawing View6

	802555
	Drawing View14

	802556
	Drawing View13

	802557
	Drawing View15

	802558
	Drawing View16

	802480
	Drawing View5

	802481
	Drawing View8

	802482
	Drawing View9

	802483
	Drawing View10

	802484
	Drawing View11

	802485
	Drawing View12


	Antitips_MASTER
	Anti-Tips
	Drawing View1

	802546
	Drawing View2

	802545
	Drawing View4

	800007
	Drawing View9

	800008
	Drawing View10


	Backrest_MASTER
	Backrest
	Drawing View1

	802505
	Drawing View18

	802514
	Drawing View2

	802507
	Drawing View11

	802508
	Drawing View12

	802509
	Drawing View13

	802510
	Drawing View14

	802511
	Drawing View15

	802512
	Drawing View16

	802513
	Drawing View17


	Pushhandles_MASTER
	Push Handles
	Drawing View1

	802539
	Drawing View4

	801887
	Drawing View5


	RigidizerBar_MASTER
	Rigidizer Bar
	Drawing View1

	802541
	Drawing View2

	802544
	Drawing View3

	802543
	Drawing View4


	Armrests_MASTER
	Desk Arms
	Drawing View1

	802502
	Drawing View2

	802501
	Drawing View3

	802504
	Drawing View4


	Sideguards_MASTER
	S1 Side Gaurds
	Drawing View3

	S2 Side Guards
	Drawing View1

	802515
	Drawing View4


	Transit_MASTER
	802208
	Drawing View1


	WheelLocks_MASTER
	Sheet1
	Drawing View1



